
WATER QUALITY CONSIDERATIONS IN THE 

DIRECT REUSE OF WASTEWATER 

AS A SOURCE OF POTABLE 

WATER SUPPLY 

By 

Ronald Herbert Kroop1 
// 

Bachelor of Science 

Oklahoma State University 

Stiliwater, <l<lahoma 

1970 

Submitted to the Faculty of the Graduate College 
of the Oklahoma State University 

in partial fulfillment of the requirements 
for the degree of 
MASTER OF SCIENCE 

July 1971 



/ 
i 

·.Z •, 

' ' 

WATER QUALITY CONSIDERATIONS IN THE 

DIRECT REUSE OF WASTEWATER 

AS A SOURCE OF POTABLE 

WATER SUPPLY 

Thesis Approved~ 

· Dean of the Graduate College 

803926 



ACKNOWLEDGEMENTS 

I would like to express my sincere appreciation to my 

major adviser, Dr. D. F. Kincannon, for his encouragement 
[...]
The ammonia is stripped from the droplet by the force of 

the air. About 400 cubic feet of air is required per 

· gallon of water. 

Efficient operation is very much ambient air temper

ature dependent. Cold air will rapidly cool the water 

which will increase the solubility of the ammonia. If the 

air is below ooc freezing of the water at the air inlet 

will occur making the tower inoperable. Another problem 

is that of scale in the form of Caco3• The scale forms 

because the previously lime treated water is supersaturated 

with CaC03, plus C02 in the air will further supersaturate 

the water. This scaling can be excessive and completely 

plug the tower. If the scale does not adhere strongly to 

the slats it can be removed intermittently by a .rter jet. 

Keeping the pH as low as possible helps prevent scaling, 

but the removal efficiency suffers s0mewhat. 

In spite of the problems associated with ammonia 



stripping, greater than 90 percent removal has been ob

tained at South Lake Tahoe's AWT plant. 

5. Activated Carbon Adsorption 

Researchers at the Robert A. Taft Water Research 

13 

Center (34-36) and the Federal Water Quality Administra

tion (37) have reviewed the literature, investigated actual 

operations, and conducted lab studies on the use of acti

vated carbon in wastewater treatment. From these findings 

it was determined that, at the present time, granular acti

vated carbon is more advantageous than powdered activated 

carbon, and that the COD in a well treated secondary efflu

ent can be reduced to less than 3 mg/1 by granular activated 

carbon adsorption. The granu~ar carbon is retained in 

packed columns and the water passes through the column in 

either a downflow or an upflow manner. 

The adsorptive capacity of the carbon is usually in 

the range of 0.40-0.50 pounds of soluble COD per pound of 

carbon. The main operating parameter is the contact or 

residence time. The contact time is figured as the time 

required to fill the empty column. A contact time in the 

range of 50 minutes is recommended even though about 90 

percent of the removal. occurs within 10 minutes of contact. 

It was found that hydraulic loadings between 4-10 gpm/ft2 

do ·fi'tt*-) have an effect on removal efficiency . 
. ... · .... 

Economic utilization of granular activated carbon is 

only possible because the carbon can be regenerated and re

used. There are losses in the removal capa~ility on the 



order of 5 percent when the carbon is regenerated. 

6. Demineralization 

14 

Dryden (38) has reviewed the three principal methods 

of demineralization of water: reverse osmosis; electro

dialysis; and ion exchange. He concluded that ion exchange 

is the most developed and most promising process at this 

time. Ion exchange can be made to demineralize water by 

using a cationic exchange resin, with H+ as the exchange 

cation, followed by an anionic exchange resin, with OH- as 

the exchange anion. The resins are retained in packed 

columns. When the exchange resin is exhausted it can be 

regenerated with a concentrated solution containing the 

initial ion. 

An ion exchange unit operated at Pomona, California 

received water with an initial TDS concentration of 600 

mg/l and was able to reduce this to 70 mg/l (38). 

D. Contaminant Removal Capabilities for the Unit Processes 

Stander and Van Vuuren (40) have prepared diagrams of 

what each unit process, previously described, has shown to 

remove in actual operation. The reduction of COD, total 

nitrogen, phosphorous, TDS, and bacteria~viruses are 

presented in the following figures. 



200 Unit Processes 

1- Secondary Effluent 
2- Chemical Clarification 
3- Ammonia Stripping 

150 ....._ _____ 4- Multi~Media Filtration 

..-l 
......... 

bO 
s 100 
8 
0 

50 

0 

• 

1 2 

Figure L 

5~ Carbon Ad~orption 
6- Ion Exchange 
7~ Chlorination 

·~.~ 

• • • 
3 4 5 6 7 

Reduction of Chemical Oxygen 
Demand. (After Stander· 
and Van Vuuren 40) 

15 



Unit Processes 

35 1- Secondary Effluent 
2- Chemical Clarification 
3= Ammonia Stripping 

30 i--------._ Multi=Media Filtration 
.--l 

......... 

~ 25 
s:: 
Q) 

---. 
~ 20 )..! i----

.w 
•r-l 
z 
.--l 15 
ct! 

.jJ 
0 
H lQ-----

5 

0 1 2 

Figure 2o 

5~ Carbon Adsorption 
6- Ion Exchange 
7- Chlorination 

·~----~-·---- .... 
3 4 5 6 7 

Reduction of Total Nitrogen. 
(After Stander and 
Van Vuuren 40) 

16 



20--------

18 

r-1 16 1------
........ 

~ 14 
Cl) • 

g 12 
~ 
0 

..c:: 
0.. 10 
Cl) 

0 
..c:: 8 p.. 

r-1 
tO 
.w 
0 
H 

6 

4--

2 

Unit Processes 

1- Secondary Effluent 
2- Chemical Clarification 
3- Ammonia Stripping 
4- Multi-Media Filtration 
5- Carbon Adsorption · 
6- Ion Exchange 
7- Chlorination 

o.__ __ ""-~~-L--~~-'-~-........... ~~---------
1 2 

Figure 3. 

3 4 5 6 7 

Reduction of Total Phosphor
. ous. (After Stander and 

Van.Vuuren 40) 

17 



800 

700 

600 

500 
..-l 

.......... 
bO 
El 400. 

Cl) 

~ 
300 

t{.' 
200 

100 

~ • 
~. • 

Unit Processes 

1- Secondary Effluent 
2- Chemical Clarification 
3- Arrnnonia Stripping 
4- Multi-Media Filtration 
5= Carbon Adsorption 
6..;. Ion Exchange 
7- Chlorination 

• --· 
Figure 4. Reduction of Total Dissolved 

Solids. (After Stander 
and Van Vuuren 40) 

18 



100 

80 

,....j 

ctl 
> 60 •r-1 

~ 
::1 

Cl) 

.u 
i::: 40 Q) 
CJ 
1-1 
Q) 

P-4 

20 

1 2 

Unit Processes 

1- Secondary Effluent 
2- Chemical Clarification 
3- Amrilonia Stripping 
4- Multi-Media Filtration 
5- Carbon Adsorption 
6- Ion Exchange 
7- Chlorination 

•- E-Coli 

6- Polio Virus 

3 4 5 6 7 

Figure 5. Removal ~~d Inactivation of 
E-Coli and Polio Virus. 
(After Stander and 
Van Vuuren 40) 

19 



CHAPTER III 

MATERIALS AND METHODS 

A. General 

To accomplish the objectives of this study, two phases 

of investigation were conductedo The first phase modeled 

conventional water treatment directly following conven

tional wastewater treatmento The second phase modeled 

advanced wastewater treatment directly following conven~ 

tional wastewater treatmento A synthetic wastewater of 

known composition was utilized which permitted continuous 

reuse of the water. Selected chemical analyses were con

ducted to obtain the desired information about the removal 

capabilities of the unit processes, the possible build ups, 

and the quality of the water in generaL 

B. Synthetic Wastewater 

A synthetic wastewater was made by adding four sepa= · 

rate solutions to tap water for the initial cycle and after

wards adding the four solutions to the reused water for 

each subsequent cycle. The solutions used were a glucose 

solution to provide a carbon source, a salt solution to 

provide a nitrogen source and other necessary compounds, a 

phosphate buffer solution to provide a phospho~ous source 

and buffering action, and a sodium chloride solution to 



21 

provide excess chloride for investigation purposes. 

Addition of the solutions resulted in a wastewater 

with the following concentrations~ 

Constituent Made Up At Added At 

Glucose 50 gm/l lOml/l 
Theoretical COD = 534 mg/l 

(NH4)2S04 250 gm/l 1 ml/l 
Theoretical N Cone. - 54 mg/l 

MgS04°7H20 100 gm/l 0.5 ml/l 
MnS04°7H20 10 gm/l 0.5 ml/l 
FeCl3•7HzO 0.5 gm/l o.S ml/l 
CaCl2 7.5 gm/1 0.5 ml/l 
KHzP04 26.35 gm/1 5 ml/1 
K2HP04 53.50 gm/l 5 ml/l 

Theoretical P Cone. = 78 mg/l 
NaCl 10 gm/l 10 ml/l 

c. Systems and Processes 

1. Start=Up 

Resultant 
Cone. 

500 mg/l 

250 mg/l 

50 mg/l 
5 mg/l 

0.25 mg/l 
3.75 mg/l 

131. 7 mg/l 
267.5 mg/l 

100 mg/l 

An activated .sludge unit having a 10 liter volume was 

. started by adding an initial seed of primary settled sewage 

from the muncipal sewage treatment plant at Stillwater, 

Cklahoma. The unit was batch fed once a day until a good 

flocculent system was established with a biological solids 

concentration in the ra.nge of 2000'=2500 mg/l. There after 

it.was attempted to maintain the solids concentration with-

. in this range by providing cell·recycle. Sufficient air 

was continuously applied using 4 diffused air aerators to 

provide complete suspension of the cells and good mixing. 

2. Continuous Flow Operation 

F·igure 6 is a flow diagram of the treatment process 

utilized in Phase One and Phase Two of the study. The 

synthetic wastewater was made up in 20 or 40 liter volumes 



Cell Recycle 

Clar. 

Reactor 

Pump 

LJ 

11 
II 

Waste 
Solids 

Wastewater 

Lime 
Addition 

~ I I I I I I ' Decant 

Effluent ~ ,- - - I 
Jar Test 

Reservoir! Apparatus For 
Chemical 
Precipitation 

Carbon 
Filter Adsorption 

Ion Exchange 

Pump 11 I jPump I I I Pump I 11 Pump 
Pump 

~ 
Chlorine 

Res. 

Chemical (Feed) 
Addition 

Figure 6. Flow Diagram of Treatment Process. 

Res. Res. 

Product Water 

N 
N 



and ptunped into one end of the activated sludge unit at a 

flow rate of 41.7 ml/min to provide a 4 hour theoretical 

detention time. This provided a COD loading of 0.0706 

lb/day. The feed ptunp utilized was manufactured by Cole

Panner Instrtunent and Equipment Company. 

23 

The effluent from the reactor discharged into a coni

cal shaped clarifier with a voltune of 5 liters. The efflu

ent entered through a center well of 1 inch diameter and 

10.5 inches of depth thus making the clarifier in essence 

an upflow clarifier. The effective diameter in the set

tling region of the clarifier was 5 inches, thus providing 

a horizontal surface area of 0.136 square feet. This gave 

an overflow rate of 0.081 gpm/ft2. Cells were concentrated 

in the bottom of the clarifier and intennittently recycled 

back to the reactor, or wasted, to maintain a solids con

centration of 2000-2500 mg/l in the reactor. A Sigmarnotor 

Ptunp, model OV-22, was used to recycle the cells. The 

clarified effluent discharged from the clarifier via an 

overflow weir. 

The clarified effluent entered a storage reservoir 

where it was chlorinated with 8 mg/l of available hypo

chlorate. To provide the chlorination, a solution of 

calcitun hypochlorate was prepared such that 1 ml of solu

tion was equivalent to 0.25 mg of hypochlorate. The solu

tion was ptunped at 1.35 ml/min by a Milton Roy Controlled 

Voltune Mini Ptunp. 

From the storage reservoir the effluent was manually 



24 

transferred to 1 or 2 liter beakers, lime was added to pro

vide a concentration of 200 mg/l Ca(OH)2 (see description 

of Phase One for further detail on lime addition), and a 

Phipps and Bird 6 paddle "Standard Jar Test Apparatus" was 

used for chemical precipitation. A quick-mix cycle of 30 

seconds at 100 rpm's was provided, followed by a slow mix 

cycle of 20 minutes at 20-25 rpm's, and then 30-60 minutes 

of sedimentation. The liquid was decanted off and trans

ferred into a storage reservoir. The precipitated sludge 

was disposed. 

Filtration of the water was the next process employed. 

The water was ptunped to the top of the multi-media filter 

by a Milton Roy Controlled Voltune Ptunp, model R-220A, at a 

flow rate of 812 ml/min to provide a hydraulic loading of 

3 gpm/ft2. The filter had an inside diameter of 3.625 

inches and a total media depth of 27 inches, 3 inches of 

support gravel, 18 inches of fine sand with an effective 

size of 0.5 mm and a uniformity coefficient of 1.7, and 6 

inches of anthracite coal with an effective size of 

0.84 mm. The discharge from the filter was controlled by a 

valve such that a constant head of 6 inches was maintained. 

The filtered water discharged into a storage reservoir. 

The filter was backwashed with tap water after each cycle 

or more often when clogging was apparent. A bed expansion 

of approximately 50 percent was obtained during backwashing. 

Activated carbon adsorption followed filtration. 

"Darco" granular activated carbon manufactured by Atlas 



25 

Chemical Industries Inc. was utilized. The carbon had an 

effective size of 0.84 mm (#20 mesh) and was retained in a 

packed column to give 36 inches of carbon depth plus 3 

inches of gravel support. The water was pumped to the top 

of the column utilizing the same type of pump as that used 

for filtration. The hydraulic loading was 3 gpm/ft 2 and a 

constant head of 3 inches was maintained by regulating the 

discharge. This provided a contact time of 7.5 minutes 

based on the empty column volume. The water discharged 

into a storage reservoir. 

The last process utilized was ion exchange demineral~ 

ization. The unit was a Bantam Demineralizer, model BD-1, 

manufactured by Barnstead Still and Sterilizer Company. 

Mixed bed cartridges manufactured by Fisher Scientific 

Company provided the actual ion exchange resin. The cart

ridge had a recommended maximum throughput of 10 gal/hr; 

therefore a throughput of 6 gal/hr or 378.5 ml/min was 

selected. Flow through the cartridge was upflow at a 

hydraulic loading of 1.28 gpm/ft2. The same type of pump 

as that utilized for filtration was used. A conductivity 

meter on the discharge side of the cartridge measuring ppm 

as NaCl indicated when the cartridge should be replaced. 

It was recommended that the cartridge should be replaced 

when the meter read 10 ppm as NaCl and this was adhered to 

throughout the investigation. 

The product water from the demineralizer became the 

water that was used to make up the synthetic wastewater for 



the next cycle. This permitted the operation of a closed 

system where the water could be reused continuously. 

D. Phase One of Study 

26 

The study was separated into two phases, each having 5 

cycles of water use. Therefore the water was reused 4 

times during each phase. 

Phase One of the study was intended to model a conven

tional water treatment system directly following conven

tional wastewater treatment. Therefore the treatment pro

cess utilized only included those unit processes up through 

multi-media filtration and did not include carbon adsorption 

or ion exchange. The water discharged from the filter thus 

became the water that was used i~ making up the wastewater 

for the next cycleG Operating the system in this manner 

would allow, among other things, the determination of which 

compounds and contaminants would build up with reuse of the 

water. 

For cycle number one approximately 100 liters of water 

was processed, and it was this amount of water, minus un

avoidable losses, that was reused for the remaining 4 

cycles. Since it was desired to have a definite break be

tween cycles, continuous flow to the activated sludge unit 

was stopped for a matter of hours, after all the wastewater 

for that cycle had gone through the reactor, until enough 

water could be processed through chemical precipitation and 

filtration to start the next cycle. 

Since it was not known what coagulant to use or at 



27 

what concentration, a study was conducted using the clari

fied effluent to determine the best coagulant and dosage. 

It was decided to base this study on obtaining at least 90 

percent removal of phosphorous. Alum and lime were select

ed as possible coagulants and the concentration added was 

vari~d between 0 and 200 mg/l. Alum did not yield good re

moval up to 110 mg/l when compared with lime, and therefore 

it was not considered for use. Figure 7 shows the results 

obtained, and from these results it was decided to utilize 

200 mg/l of lime for all the remaining work. 

Due to the lime addition the resultant pH of the pro

duct water was above 9.0, and it was felt necessary to 

neutralize the water before reuse. Therefore a titration 

curve was prepared using a solution of 1-Normal H2S04. The 

water was neutralized to a pH of 7.6 throughout the re

mainder of Phase One. Refer to F~gure 8 for the titration 

curve. 

E. Phase Two of Study 

Phase Two of the study included carbon adsorption and 

ion exchange in the treatment process. Like Phase One, the 

wastewater was made using tap water for cycle one and the 

reused water for the subsequent 4 cycles. Approximately 

120 liters were processed for cycle one. 

_Cycles four and five differed from the normal treat

ment process in that a separate clarifier was not used for 

cycle four and the activated carbon column was not used for 

cycle five. For cycle four it was attempted to use the 



Or~---6~ I Alum" . I 
L --.'\ ~-. ·~-----~ I 

101 ~.J_ I 
201 -. 

30 Ca(OH-'z 
.-1 

80j--,-~-t----+--~~ 
9J I I ~ I .,, ~ 

~ 40 

0 '• ' ! 50 I ~-
g 60t i "-, 
u . "'· 
~ 70 I 

p.. I 

100 I I I I I ! ! I I I I I I I 1 I I ....-1 I l ___, 

10 20 30 40 50 60 70 80 90 100 120 140 160 180 200 

Coagulant Concentration mg/1 

Figure 7. Phosphorous Removal By Chemical Precipitation. 

N 
00 



::c: 
0. 

10.0 I I I I • I ' ' ' I I I 

500 ml Sample 
9.5 I- Temp. - 22oc -15 min Stirring 

9.0 ·---·~ . -..;;;:::::::: 
8.5 

• • 

.. -·""- -

8.0 ~. 
7.5 

7 .o 

i- \-
• 

6.5 - .. 

6.0 • ' • I I I I I I I I I 

0 .1 .2 .4 .6 .8 1.0 1.2 1.4 1.6 

ml of 1-Nol;'l11al HzS04 per L of Water 

Figure 8. Titration Curve For Product 
Water. 

29 



30 

final clarifier as a chemical precipitation basin also. 

Lime was pumped into the center well at a concentration of 

200 mg/l, and an Eberbach Stirrer turning at 10-15 rpm's 

was used to provide slight agitation to promote floccula

tion. Solids were recycled in the same manner and the 

clarified effluent went to the storage reservoir, as usual, 

to be chlorinated. However, from the reservoir the water 

went directly to the multi-media filter. As stated, for 

cycle five it was decided not to use the activated carbon 

and see what effect this would have. 

F. Experimental and Analytical Procedure 

For Phase One of the study the water was sampled and 

analyzed at the influent to the reactor, referred to as 

influent (I); at the clarified effluent point, referred to 

as effluent (E); and after filtration, referred to as the 

product (P). For Phase Two, sampling and analysis were 

conducted at the influent; the effluent; after filtration, 

this time referred to as after filtration (AF); after carbon 

adsorption (AC); and .after ion exchange, referred to as the 

product. 

The analyses described in the following paragraphs 

were conducted at each of the sampling points for both 

phases. The standard COD and dilute COD were determined 

according to Standard Methods (47). The dilute COD was run 

in order to more accurately determine the COD for values 

below 50 mg/l. In addition both a total COD and a filtrate 

COD were run on the effluent using a 0.45 micron Millipore 



membrane filter to obtain the filtrate sample. This per

mitted determination of both the soluble COD remaining in 

the clarified effluent and the COD remaining that was due 

to the biological solids in the clarified effluent. 

Total dissolved solids were determined according to 

Standard Methods (47). The evaporative temperature used 

was 103-lOSOC and 100 ml samples were used. 

Chlorides were determined according to the Argento

metric Method outlined in Standard Methods (47). 

31 

Total phosphorous was determined according to the pro

cedure given on pages 223-232 in the manual "FWPCA Methods 

for Chemical Analyses of Water and Wastes" (48). 

Nitrate-nitrogen was determined for cycle one of Phase 

One by the Brucine Method outlined in Standard'Methods (47). 

Since there was no nitrate added in the wastewater and none 

was detected in the effluent or the product, it was decided 

not to analyze for nitrate during the remainder of the 

study. 

Ammonia-nitrogen was determined by a method developed 

by Niss and described by Ecker and Lockhart (49). Two 

reagents were employed. Reagent A contained: 4.7 grams 

sodium citrate, 1.7 grams citric acid, 9.6 grams phenol and 

distilled water to 480 ml. Reagent B contained: 6.0 grams 

boric acid H3B03, 8.0 grams sodium hydroxide, 30.0 ml of 

conunercial Chlorox bleach, and distilled water to 200 ml. 

Cell-free samples were diluted if needed to give between 2 

and 20 mg/l of NH3-N. To 1.0 ml samples were added 5.0 ml 



of reagent A and 2.0 ml of reagent B. The samples were 

mixed, heated in a boiling water bath for 5 minutes, and 

cooled repidly in ice water. The optical density for the 

sample was then determined at a wavelength of 615 milli-
. 

microns against a distilled water-reagent blank using a 

32 

Bausch and Lomb 120 Spectrophotometer. The optical density 

readings were compared to a standard curve with known con

centrations of NH3~N. 

The pH was taken at each sampling point using a 

Beckman pH meter. 

Suspended solids concentration was determined for the 

clarified effluent and the Mixed Liquor Suspended Solids 

(MLSS) in the reactor using 0.45 micron Millipore membrane 

filters and applying the technique outlined in Standard 

Methods (47). Suspended solids were determined at other 

points when it was considered necessary. 

The transmittance was determined for all sampling 

points except the influent using a Bausch and Lomb 120 

Spectrophotometer set at a wavelength of 450 milli-microns. 

The transmittance was compared against a distilled water 

blank. 



CHAPTER IV 

RESULTS 

A. Phase One 

Results of Phase One of the study are shown in Figures 

9 through 14. The results are plotted for each cycle and 

lines were drawn between the values plotted to indicate any 

trends or exP,ected range of values. 

Figure 9 shows the COD concentration at the sampling 

points for each cycle. Also plotted is the effluent sus

pended solids concentration to· show its effect on the total 

effluent COD as compared to the filtrate effluent COD. 

From Figure 9 it is seen that there may have been a slight 

build up of COD in the product water, but this can not be 

definitely concluded. Average removal obtained from in

fluent to clarified effluent was 90 percent and from in

fluent to product water was 96 percent. Soluble effluent 

COD comprised roughly 50 percent of the total effluent COD. 

It is interesting to see that chemical precipitation and 

filtration was effective in removing not only a substantial 

portion of the total effluent COD, but also in removing 

roughly 15 mg/l of soluble effluent COD. However, there 

remains 15-30 mg/l of COD in the product water that must be 

removed by other processes. 



r-1 

560./ 
540 

520 

510 

500 

........ 100 
~ 
8 
(.) 80 

60 

40 

30 

Influent 

~ 
& Filtrate Effluent 11::..- - - -
'\ // 

......... / 
........ / 

0 ~ 0~~~~1[~ 

20~~~uct 
10 

o--~~~-----i...-~~~---.~~~~--~~~~-
1 2 

Figure 9. 

3 4 

Cycle 

Chemical Oxygen Demand and 
Effluent Suspended Solids 
Phase One. 

5 

34 

fJl 
"O 
•r-1 
r-1 
0 

C/l 

60 "O 
Q) 

"O 
i:: 

40 
Q) 
0.. 
fJl ::s . 

C/l 

20 .w 
10 i:: 

~ 0 r-1 
ll-I 
ll-I 
t:i:l 



35 

The TDS of the synthetic wastewater, i.e., the influ

ent, was initially 1350 mg/l as shown in Figure 10. The 

influent to cycle five had a TDS concentration of 2500 mg/1. 

This gave an average incremental increase of 290 mg/l per 

cycle. The product water for cycle one had a TDS concen

tration of 645 mg/l which is above USPHS Drinking Water 

Standards of 500 mg/l TDS. By cycle four the TDS concen

tration of the product had increased to 1570 mg/l. For 

cycle five it is seen that both the effluent and the pro

duct showed a decrease in TDS from that of cycle four. 

·Since the decrease in TDS showed up in the effluent it is 

apparent that there was an excessive uptake of TDS in the 

reactor. The other analyses also reveal this excessive up

take for cycle five. 

The chloride concentration, as shown in Figure 11 for 

the influent, effluent, and product, increased in a near 

linear fashion for the first 4 cycles. For cycle five the 

incremental increase in the influent was slightly less than 

for the other cycles, but both the effluent and the product 

showed an unexpected decrease. 

Figure 12 shows how the total phosphorous concentra

tion varied for each cycle. As previously stated, the lime 